
Minutes of the 60th Meeting of Expert Appraisal Committee (Infra-2) held on 27th- 28th January, 2021 

Page 1 of 90 

  

MINUTES OF 60th MEETING OF EXPERT APPRAISAL COMMITTEE 
(INFRASTRUCTURE-2) HELD DURING 27th- 28thJANUARY, 2021. 

 
VENUE: Through Video Conferencing  

 
DATE:  27th -28th January, 2021 

 

PROCEEDINGS 
 

60.1 Opening Remarks of the Chairman: The Chairman and Members 

extended warm welcome to each other and other participants of the meeting. 
The committee noted that the agenda number and time allotment for the 

proposal titled ‘Expansion of “Dr. Hedgewar Arogya Sansthan” Medical 
Facility in Karkardooma, Delhi by Public Works Department (Health) Govt. of 
NCT of Delhi’ for Reconsideration for Environment Clearance, was 
[...]
KLD Wastewater will be available for treatment during operation phase 
in the proposed STP of 5MLD i.e. 2168 KLD of waste water from the 
proposed area development (@ 80% of 2710 + 131 KLD due to 

infiltration) and 540 KLD of waste water from nearby Hoshiarpur 
village. 716 KLD of treated wastewater will be recycled and re-used (668 

KLD for flushing and 48 KLD for gardening during monsoon). 
Remaining 2,066 KLD will be used for irrigation purposes on the 
periphery of 200 ft. wide road or construction activities, Excess water 

will be disposed to GMADA Sewer.  
ix. About 12.825 TPD of solid waste will be generated in the project. The 

biodegradable waste (5.771 TPD) will be processed in mechanical 



Minutes of the 60th Meeting of Expert Appraisal Committee (Infra-2) held on 27th- 28th January, 2021 

Page 27 of 90 

  

composters and the non-biodegradable/hazardous waste generated 
(7.054 TPD) will be handed over to authorized local vendor. 

x. The total power requirement during construction phase and operation 
phase is 25 KW 10,300KVA respectively and will be met from PSPCL. 

xi. 358 rainwater recharge pits will be constructed by the individual plot 
owners having plot size more than 300sq.yds. and 2 additional 
rainwater recharge pits will be constructed by GMADA. Thus, total 360 

rainwater recharge pits have been proposed within the project premises 
to recharge the ground water. 

xii. Parking provision is to be provided by individual plot owners within 

their plot itself. 
xiii. Proposed energy saving measures would save about 5 % of power. 

xiv. The project is not located in Critically Polluted area. 
xv. The project is not located within 10 km of Eco Sensitive Zone. NBWL 

Clearance is not required. 

xvi. Forest Clearance is not required. 
xvii. No Court case is pending against the project.  

xviii. Green area proposed will be of 95,343.93sqm. No tree felling will be 
done. 

xix. Expected timeline for completion of the project: June, 2022. 

xx. Investment/Cost of the project is Rs.340.74 Crores. 
xxi. Employment potential – 100 during construction phase and approx. 

500 during operational phase. 

xxii. Benefits of the project: Provision of housing facility along with school, 
public building, religious building, dispensary, shops and other 

amenities in the project. 
 
2.  The EAC also noted that the project/activity is covered under category ‘B’ 

of item 8(b) ‘Townships and Area Development projects’ of the Schedule to the 
EIA Notification, 2006 and its subsequent amendments, and requires 
appraisal at State level. However, due to non-existence of SEIAA in Punjab, 

the proposal required appraisal at Central level by sectoral EAC.  
 

3. The EAC also noted that against the EC granted by SEIAA Punjab on 
28.06.2016, the PP has completed about 80% of the development work. PP 
has given an undertaking to the effect that the completed work for proposed 

development is as per the EC granted by the SEIAA.  
 

4. The EAC observed that amendment has been requested due to change in 
scheme area, changes in commercial and residential plot sizes and resulting 
changes in associated parameters such as wastewater generation, power 

consumption, solid waste generation, etc. It was also observed that the even 
though the scheme area is decreasing as per the current proposal, the 
estimated population is increasing. There is decrease in water demand by 

recycling the wastewater and also decrease in wastewater generation by 
having same treatment capacity as envisaged in EC. There is no considerable 

increase in the pollution load and it is simply adjustment of designs. As such, 
the proposal shall be treated as ‘Amendment’ itself, as applied by PP in 
Parivesh Portal. 



Minutes of the 60th Meeting of Expert Appraisal Committee (Infra-2) held on 27th- 28th January, 2021 

Page 28 of 90 

  

 
5. The EAC (Infra-2), based on the information submitted and clarifications 
provided by the Project Proponent and detailed discussions held on all the 
issues, recommended amending the environmental clearance granted by SEIAA 
Punjab vide their letter No. SEIAA/2835 dated 28.06.2016 to the extent of 
project parameters as mentioned in table under para 1(vi) above. All other 
conditions, as specified in the aforesaid EC letter shall remain unchanged. 
 

******* 

 
60.4 CONSIDERATION OF PROPOSALS SCHEDULED FOR APPRAISAL 
FOR DAY-II (28TH JANUARY, 2021):  

 
The EAC considered proposals as per the agenda adopted for Day-II. The 
details of deliberations held and decisions taken in the meeting are as under:  

 
AGENDA ITEM NO. 60.4.1 

 
Proposed CETP based on extended aeration system having capacity of 10 
MLD at MIE Sector 21&22, Opposite Plot No. 2065, village and Tehsil-

Bahadurgarh, District-Jhajjar, Haryana by M/s Haryana State Industrial 
and Infrastructure Development Corporation (HSIIDC) Ltd., 

Bahadurgarh- Environment Clearance  
 
(IA/HR/MIS/191292/2018; F. No. 10/57/2018-IA-III) 

 
1. The PP (M/s. Haryana State Industrial and Infrastructure Development 
Corporation (HSIIDC) Ltd., Bahadurgarh) along with his consultant ‘M/s. 

Gaurang Environmental Solutions Pvt. Ltd.’ made a presentation on the key 
parameters and salient features of the project to the EAC (Infra-2). The 

Committee took note of the following key parameters and salient features of 
the project presented during the meeting and as provided in the brief and 
application for this project:  

i. The project is located at Modern Industrial Estates (MIE) Sector 21 & 
22, Opposite Plot No. 2065, village and Tehsil-Bahadurgarh, District-
Jhajjar, Haryana with coordinates 28°40'55.21"N latitude and 

76°56'55.83"E longitude. 
ii. The project is new.  

iii. The proposed project activity is listed at Category – “B” under item 7 (h) 
Common Effluent Treatment Plant as per the EIA Notification, 2006. 
However, due to presence of Haryana-Delhi interstate boundary at a 

distance of 0.8 Km in E direction, the proposed project will be treated 
as Category “A” project. 

iv. Terms of Reference (ToR) for carrying out EIA studies was prescribed by 
MoEF&CC, New Delhi with public consultation vide letter no. F. No. 10-
57/2018-IA-III dated 7th March, 2019. The proposal was later 

considered in the 57th Meeting of EAC (Infra 2) held on 25.11.2020 for 
amendment in ToR (Exemption of public hearing) wherein the EAC 
recommended Amendment in ToR and exemption from Public Hearing. 



Minutes of the 60th Meeting of Expert Appraisal Committee (Infra-2) held on 27th- 28th January, 2021 

Page 29 of 90 

  

Amendment in Terms of Reference (ToR) was issued from MoEF&CC, 
New Delhi vide letter no. F. No. 10-57/2018-IA-III dated 29th December, 

2020. Baseline studies were conducted during winter season 
(December, 2018, January and February, 2019). 

v. The proposed CETP of 10 MLD capacity is coming up in Modern 
Industrial Estates (MIE), Haryana, which is a notified industrial area, 
to treat the effluent being generated from the industries located in the 

MIE area (Part A and Part B) of Bahadurgarh. Land transfer letter for 
Industrial Estate of HSVP to HSIIDC has been obtained vide letter no 
HSIIDC: PER: 2018:8545-8552 Dated 07.03.2018. 

vi. It is a Greenfield project. The total plot area of MIE part A and part B is 
500 acres. The total plot area for the proposed CETP is 14,164 sqm (i.e., 

3.5 acres). 
vii. The waste water generation from member industries is 6438 KLD. The 

MoU will be made with the member industries before the commissioning 

of project. Details of member industries located in MIE Part A & Part B 

are summarized as under: - 

S. No. Types of Industries No of 

Industries 

Waste Water 

generation (KLD) 

1 Auto industry 2 16 

2 Batteries 3 19 

3 Ceramics 2 14 

4 Electronic 22 186 

5 Food 15 124 

6 Footwear 1 8 

7 Glass 5 35 

8 Metal 181 1485 

9 Metallurgical 22 188 

10 Miscellaneous 107 955 

11 Packaging 51 401 

12 Paint 13 94 

14 Paper 2 18 

15 Pesticides 3 23 

16 Plastic 90 797 

17 Rubber 207 1708 

18 Textile 43 367 

 Total 769 6438 

 
viii. The effluent from member industries will be transported through 

pipeline network and thus prevents any possibility of direct contact of 
untreated effluent with surface water. After operational of proposed 
CETP, treated water will be used for industrial uses by member 

industries, green belt/plantation, irrigation purposes etc. 



Minutes of the 60th Meeting of Expert Appraisal Committee (Infra-2) held on 27th- 28th January, 2021 

Page 30 of 90 

  

ix. Inlet characteristics of waste water as prescribed by HSIIDC and design 
characteristics after tertiary treatment are as given below: 

 

S. 

No. 

Parameters Inlet characteristics 

as prescribed by 
HSIIDC 

Outlet 

Characteristics after 
tertiary treatment 

1 pH 4.5-9.0 6.5-7.0 

2 Oil & Grease 100 mg/l ≤5 mg/l 

3 Biological Oxygen 

Demand 

450 mg/l 

(5-day BOD at 20°C) 

≤10 mg/l 

(3-day BOD at 27°C) 

4 Chemical 
Oxygen Demand 
(COD) 

900 mg/l 150 mg/l 

5 Total Suspended 
Solids (TSS) 

1200 mg/l <10 mg/l 

 
x. The proposed CETP will be based on physical & chemical treatment for 

removal of excessive inorganic COD, TSS, BOD5, removal of colour, 
maintenance of equalized and constant pH and flow rate prior to 
biological process i.e., Activated sludge process based on extended 

aeration system. After biological treatment, process treated effluent will 
be further treated in pressure sand filter and activated carbon filter 
before final reuse. 

xi. CETP Sludge (Chemical and Biological) will be generated from primary 
settling tank, equalization tank and secondary settling tank. Total 

Chemical/Biological sludge generation from the proposed 10 MLD 
CETP will be 3000 kg/day (3 MT/day). It is proposed to install 
centrifuge for dewatering and sludge drying bed. This drying sludge will 

be stored in Hazardous Waste Storage area and sent it to TSDF (M/s. 
GEPIL, Faridabad) via GPS enabled trucks. The filtrate from sludge 

drying beds shall flow back by gravity into Main Pumping Station. 
xii. Online monitoring for flow, pH, DO etc. will be provided. Laboratory 

facility will be made available with technical staff. Magnetic water 

meters for inflow and out flow monitoring will be installed before 
commissioning of the project. 

xiii. Total fresh water requirement for proposed project will be 7 KLD. For 

domestic purposes 1.5 KLD water will be required. Water demand will 
be met through Haryana Shahari Vikas Pradhikaran (HSVP). There will 

be use of some water (5.5 KLD) for the preparation of sensitive dosing 
chemicals to be used in the treatment process. No ground water or 
surface water will be used for the project. Domestic waste water 

generation of 1.2 KLD will be treated using septic tank followed by soak 
pit. Wastewater from member industry of approx. 6,438KLD will be 

treated in the proposed10MLDCETPbasedon extended aeration system. 
xiv. Domestic solid waste (15 kg/day) generated will be segregated in to 

biodegradable and non-biodegradable at site and will be sent to 

Municipal Council, Bahadurgah. 



Minutes of the 60th Meeting of Expert Appraisal Committee (Infra-2) held on 27th- 28th January, 2021 

Page 31 of 90 

  

xv. The power requirement for the proposed project will be 12 MW (12000 
kVA) which will be met from Uttar Haryana Bijli Vitran Nigam (UHBVN). 

xvi. It is proposed to automatize the entire CETP with PLC control so as to 
have better efficiency, saving in energy. Accordingly, all the sluice valves 

shall be electrically operated with actuator and proper instrumentation 
required for automation will be provided. 

xvii. Two underground water tanks for rain water harvesting (RWH) will be 

constructed within the project site. 
xviii. The project is not located in Critically Polluted area. 
xix. The project is not located within 10 km of Eco Sensitive Zone. NBWL 

Clearance is not required. 
xx. Forest Clearance is not required. 

xxi. No Court case is pending against the project.  
xxii. Green area proposed is 4,674.12sqm (33% of plot area) and 560 nos. 

trees will be planted. No trees will be cut for the proposed project.  

xxiii. Investment/Cost of the project is Rs. 45.15 crores.  
xxiv. Employment potential – 60 nos. during construction phase and 30 nos. 

during operation phase. 
xxv. The project will be operational within a year after obtaining all the 

statutory clearances. 

xxvi. Benefits of the project: The Project will generate the indirect 
employment around the project area (90 nos).  The CER OM dated 1st 
May, 2018 has been superseded by recent OM of 30th September, 2020 

which states that Social activities & budget to be included in EMP. An 
amount of Rs. 90.0 lac/- will be spent on EMP social budget. 

 
2. The EAC also noted that the project/activity is covered under category ‘B’ 
of item 7(h) ‘Common Effluent Treatment Plant’ of the Schedule to the EIA 

Notification, 2006 and its subsequent amendments. However, due to the 
presence of Haryana-Delhi interstate boundary at a distance of 0.8 Km in E 
direction, the proposed project comes under the General Condition and shall 

be treated as category ‘A’ project. Therefore, the proposal requires appraisal 
at Central level by sectoral EAC. 

 
3. The EAC (Infra-2), based on the information submitted and clarifications 
provided by the Project Proponent and detailed discussions held on all the 
issues, recommended granting environmental clearance to the project subject to 
the following specific conditions and other Standard EC Conditions as specified 
by the Ministry vide OM dated 4th January, 2019 (Annexure-5) for the said 
project/activity, while considering for accord of environmental clearance: 
 

i. As committed, no groundwater abstraction shall be done during 
construction as well as operation phase of the project.  

ii. Fresh water requirement from local authority shall not exceed 7 KLD 
during operational phase. 

iii. The PP shall treat the domestic waste water generated on-site in the 

CETP itself.  



Minutes of the 60th Meeting of Expert Appraisal Committee (Infra-2) held on 27th- 28th January, 2021 

Page 32 of 90 

  

iv. As committed, there shall be no discharge of treated wastewater from 
the CETP. The treated wastewater shall be recycled and reused for 

industrial uses by member industries through dedicated pipe networks.  
v. A continuous 24x7 online monitoring system for influent and effluent 

characteristics shall be installed at CETP and its value be displayed at 
entry gate for public. 

vi. Area for greenery shall be provided as per the details provided in the 

project document i.e., area under plantation/greenery will be 4,674.12 
Sqm at 33% of plot area. As proposed, at least 560 trees shall be 
maintained during the operation phase of the project. The landscape 

planning should include plantation of native species. A minimum of 01 
tree for every 80 sqm of land should be planted and maintained. The 

existing trees will be counted for this purpose. Plantations to be ensured 
species (cut) to species (planted). The species with heavy foliage, broad 
leaves and wide canopy cover are desirable. Water intensive and/or 

invasive species should not be used for landscaping.   
vii. The local bye-law provisions on rain water harvesting should be 

followed. If local bye-law provision is not available, adequate provision 
for storage and recharge should be followed as per the Ministry of Urban 
Development Model Building Byelaws, 2016. As proposed, two 

underground water tanks shall be provided for rain water harvesting. 
viii. The solid waste shall be duly segregated into biodegradable and non-

biodegradable components and handled in separate area earmarked for 

segregation of solid waste. As committed, biodegradable and non-

biodegradable wastes shall be segregated at site and sent to Municipal 

Council, Bahadurgah for disposal through authorized vendors. 

ix. The Environmental Clearance to the project is primarily under 